

Raheesa Jina, BSc, MM, Timothy Rowe, MBBS, FRCSC, FRCOG, Caitlin Dunne, MD, FRCSC

Managing menopause Part 1: Vasomotor symptoms

This first article in a two-part series reviews the Society of Obstetricians and Gynaecologists of Canada's 2021 clinical practice guideline on managing vasomotor symptoms associated with menopause.

ABSTRACT: Menopause symptoms, experienced by most women during their lifetime, can significantly hinder their quality of life. When counseling menopausal women, it is essential that care providers are up-to-date on hormone therapy recommendations. This article is the first of a two-part review of the Society of Obstetricians and Gynaecologists of Canada's 2021 *Managing Menopause* clinical practice guideline and focuses on vasomotor symptoms and their management via hormone therapy and nonpharmacologic measures. Estrogen remains the most effective means for treating vasomotor symptoms, with progestogen added as required to prevent endometrial hyperplasia. Hormone therapy regimens are individualized based on preference, contraindications, and treatment goals. Drugs recently approved by Health Canada include the tissue selective estrogen complex and tibolone. There is limited evidence for many lifestyle and alternative treatments, but clinical hypnosis, cognitive-behavioral therapy, and weight loss appear to be effective.

Ms Jina is a third-year medical student in the Faculty of Medicine at the University of British Columbia. Dr Rowe is an associate professor emeritus in the Department of Obstetrics and Gynaecology at UBC. Dr Dunne is a clinical associate professor in the Division of Reproductive Endocrinology and Infertility at UBC and co-director of the Pacific Centre for Reproductive Medicine.

This article has been peer reviewed.

In 2021, the Society of Obstetricians and Gynaecologists of Canada and the Canadian Menopause Society jointly published a new *Managing Menopause* guideline, which officially replaced the 2014 guideline.¹ The updated version includes seven guidelines within it:

- A. Menopause: Vasomotor Symptoms, Prescription Therapeutic Agents, Complementary and Alternative Medicine, Nutrition, and Lifestyle²
- B. Menopause and Genitourinary Health³
- C. Menopause: Mood, Sleep, and Cognition⁴
- D. Menopause and Sexuality⁵
- E. Menopause and Cardiovascular Disease⁶
- F. Menopause and Breast Cancer⁷
- G. Menopause and Osteoporosis⁸

The *Managing Menopause* guideline can be accessed from the College of Physicians and Surgeons of BC Library. To do so, you must first log into the College website with your username and password, then paste the following URL into your browser: www.clinicalkey.com/#!/browse/journal/17012163/latest or search for the *Journal of Obstetrics and Gynaecology Canada* through the Library's website.

This two-part review summarizes the key recommendations from the 2021 guideline and highlights clinically relevant changes from the 2014 guideline in order to inform health care providers who prescribe menopausal hormone therapy. This article focuses on guideline A: the treatment of vasomotor symptoms via prescriptive agents, alternative medicines, and lifestyle measures. Part 2 focuses on guidelines E and F: the effect of hormone therapy on breast cancer,

cardiovascular disease, and premature ovarian insufficiency. Although the other sections (B, C, D, and G) are important and informative, this two-part review focuses on updates in hormone therapy.

Overview

Menopause can be declared retrospectively after 12 months of nonpathologic amenorrhea.⁹ In developed countries, the mean age of menopause is 51 years (95% CI, 41.9-57.8).¹⁰ Perimenopause is a period of menopausal transition during which significantly fluctuating levels of estrogen disrupt menstrual cyclicity. The Stages of Reproductive Aging Workshop (STRAW) criteria, a standardized staging system for reproductive aging, defines perimenopause as the time from which there is a minimum 7-day change in cycle length to 12 months after the final menstrual period.⁹

Menopausal symptoms affect 80% of women.² Furthermore, the prevalence of symptoms is increasing as Canada's population ages. The sudden onset of vasomotor symptoms and alterations in mood, cognition, and physical appearance can be very distressing for women who are in a demanding time of their life as they balance careers and family obligations. It is important that providers who care for mature women are well prepared to counsel them in order to optimize their quality of life.¹¹

Vasomotor symptoms

Section A of the 2021 guideline emphasizes the high prevalence of vasomotor symptoms, such as hot flashes and night sweats, and the

burden they may cause women in midlife.² A hot flash is an unwanted sensation of heat that typically starts in the chest, rises upward, and lasts an average of 3 to 4 minutes.¹² Up to 20% of women experience severe symptoms, with as many as 20 to 30 episodes daily.² Vasomotor symptoms tend to be more prevalent among women who are obese or of Black or Hispanic origin.^{13,14} Data from the Study of Women's Health Across the Nation that were published after the 2014 guideline was written suggest that the median duration of vasomotor symptoms during menopausal transition is 7.4 years.¹⁵ The 2021 guideline reflects this updated information.

Much about the pathophysiology of hot flashes remains poorly understood. The 2021 guideline notes that in addition to the currently accepted narrowing of the thermoneutral zone, there appears to be a role for hypothalamic hormones, including kisspeptin, neurokinin B, and dynorphin (KNDy). The neurons that release these hormones hypertrophy in the postmenopausal low-estrogen environment. New medications that block the KNDy neuron receptors are being tested as therapy for vasomotor symptoms.¹⁶ Beyond symptom management, the 2021 guideline notes the independent link between vasomotor symptoms and cardiovascular disease, thus raising the important point that women with vasomotor symptoms should also be counseled for disease prevention.¹⁷ Cardiovascular disease in menopause is discussed in detail in Part 2 of this review.

The 2021 guideline reaffirms that hormone therapy containing estrogen is the most effective treatment for vasomotor symptoms during menopause. Both the 2014 and 2021 guidelines reference a 2004 Cochrane systematic review of randomized controlled trials, which found that estrogen alone or estrogen plus a progestogen significantly reduced the frequency of hot flashes by 75% (95% CI, 64.3-82.3) compared with placebo.^{18,19} Estrogen is the main agent responsible for reducing vasomotor symptoms, whereas progestogen is required only to prevent endometrial hyperplasia in women with a uterus. Before beginning hormone therapy, a careful risk assessment should be undertaken. The guideline includes sections on assessment and risk management of menopausal women, and

special considerations (e.g., vaginal bleeding, premature menopause, endometriosis). The contraindications to systemic estrogen-containing hormone therapy listed in the 2021 guideline are similar to those in the 2014 guideline; they include:

- Undiagnosed abnormal vaginal bleeding.
- Known, suspected, or history of breast cancer.
- Known or suspected estrogen-dependent cancers.
- Coronary heart disease.
- Active or history of venous thromboembolism.
- Active or history of stroke.
- Known thrombophilia.
- Active liver disease.
- Known or suspected pregnancy.

New additions to the contraindications list are:

- Known thrombophilia.
- Known or suspected pregnancy.

The 2021 guideline lists many scenarios in which transdermal estrogen is preferred. It appears to have a lower risk of venous thromboembolism than oral formulations, does not have a first-pass effect through the liver, and provides more consistent estrogen levels.

The 2021 guideline also modified the wording of venous thromboembolism to include *past* and active venous thromboembolism (previously, only *active* venous thromboembolism).

The key contraindications to the use of progestogens are undiagnosed abnormal vaginal bleeding and current or previous breast cancer. In terms of systemic androgen therapy, off-label use of transdermal testosterone is newly endorsed in the 2021 guideline for improving sexual function in menopause, but

it is not recommended for treating vasomotor symptoms. Contraindications to testosterone therapy include pregnancy, severe acne, hirsutism, androgenic alopecia, and high baseline free testosterone levels.⁵

Prescribing hormone therapy

Hormone therapy can be prescribed to menopausal women, using either a cyclic or continuous regimen. In both regimens, estrogen is taken daily to manage vasomotor symptoms. In the continuous regimen, progestogen is also used daily, which eliminates a withdrawal bleed by continually opposing the proliferative effects of estrogen on the endometrium. In the cyclic regimen, progestogen is taken for 12 to 14 days per month, which induces cyclic endometrial shedding (withdrawal bleeding).

The 2014 guideline included tables of prescription therapeutic agents for hormone therapy, separated into estrogens, progestogens, and combination products. The 2021 guideline lists all individual and combination hormone therapy products in one table [Table], which practitioners can print or screenshot for easy reference.

Available formulations of estrogen can be delivered in many ways, including oral, transdermal, and vaginal routes. The guideline lists each formulation's generic name, trade name(s), available strength, and suggested starting dosage.

Symptom improvement is usually apparent within 2 to 4 weeks of starting therapy. The 2021 guideline recommends periodic re-evaluation of patients on hormone therapy, although similar to the 2014 guideline, there is no specific time frame or duration of use. Women may continue beyond age 65 if they have persistent bothersome symptoms. The old adage that hormone therapy should be given in the lowest effective dose for the shortest amount of time is controversial and not endorsed by the 2021 guideline. There is insufficient evidence that lower dose and shorter duration therapy is any safer or better than average dose and medium- to long-term therapy [Table].

Although a range of estrogen products is available, the 2021 guideline lists many scenarios in which transdermal estrogen is preferred. It appears to have a lower risk of venous thromboembolism than oral formulations, does

TABLE. Systemic hormone therapy options in Canada.

Drug name	Route	Brand name	Strengths	Starting dosage
Estrogens				
Conjugated	Oral	Premarin	0.3, 0.625, 1.25 mg	0.3–0.625 mg (1×/day)
17 β estradiol	Oral	Estrace	0.5, 1, 2 mg	0.5–1 mg (1×/day)
		Lupin-Estradiol	0.5, 1, 2 mg	
17 β estradiol	Transdermal patch	Estradiol Derm	50, 75, 100 μg	25–50 μg (2×/week)
		Estradot	25, 37.5, 50, 75, 100 μg	
		Oesclim	25, 50 μg	25–50 μg (1×/week)
		Climara	25, 50, 75, 100 μg	
17 β estradiol	Gel	EstroGel	0.06% gel 0.75 mg estradiol per 1.25 g metered dose	1–2 metered doses (1×/day)
		Divigel	0.1% gel 0.25, 0.5, 1 mg sachets	0.5–1 mg sachet (1×/day)
Progestogens				
Medroxyprogesterone	Oral	Provera	2.5, 5, 10 mg	2.5 mg daily for continuous use or 5 mg daily for 12–14 days/month for cyclic use
		Apo-Medroxy	2.5, 5, 10 mg	
		Pro-Doc Limitee	2.5, 5, 10 mg	
		Teva-Medroxyprogesterone	2.5, 5, 10 mg	
Progesterone (micronized)	Oral	Prometrium	100 mg	100 mg daily for continuous use or 200 mg daily for 12–14 days/ month for cyclic use
		PMS-Progesterone	100 mg	
		Reddy-Progesterone	100 mg	
		Teva-Progesterone	100 mg	
Norethindrone acetate	Oral	Norlutate	5 mg	5 mg (1×/day)
Levonorgestrel intrauterine system	Intrauterine	Mirena	52 mg per intrauterine system	5 years' duration
		Kyleena	19.5 mg per intrauterine system	
Combined therapies				
17 β estradiol + norethindrone acetate	Oral	Activelle	1 mg estradiol + 0.5 mg norethindrone acetate	1 tablet/day
		Activelle LD	0.5 mg estradiol + 0.1 mg norethindrone acetate	
17 β estradiol + norethindrone acetate	Transdermal patch	Estalis 140/50	50 μg estradiol + 140 mg norethindrone acetate	2×/week application
		Estalis 250/50	50 μg estradiol + 250 mg norethindrone acetate	1×/week application
17 β estradiol + drospirenone	Oral	Angeliq	1 mg estradiol + 1 mg drospirenone	1 tablet/day
Tissue selective estrogen complex				
Conjugated estrogen + bazedoxifene	Oral	Duavive	0.45 mg conjugated estrogen + 20 mg bazedoxifene	1 tablet/day
Synthetic steroid				
Tibolone	Oral	Tibella	2.5 mg	1 tablet/day

Adapted with permission from guideline A of the Society of Obstetricians and Gynaecologists of Canada's 2021 *Managing Menopause* guideline.

not have a first-pass effect through the liver, and provides more consistent estrogen levels.²⁰ Use of transdermal estrogen is preferable in smokers, shift workers, and women with high triglyceride levels, hypertension, gall bladder disease, migraines, or malabsorption syndromes.²¹⁻²³ In the 2014 guideline, transdermal estrogen was also specifically recommended for women with a high risk of venous thromboembolism, metabolic syndrome, or sexual dysfunction.^{24,25}

In women with a uterus who use estrogen therapy, either a progestogen or a selective estrogen receptor modulator is required to oppose the proliferative effects of estrogen on the endometrium and prevent hyperplasia. Either micronized progesterone or a synthetic progestin (medroxyprogesterone acetate, norethindrone, or drospirenone) can be prescribed in a continuous or cyclic fashion. A progestin-releasing intrauterine system also provides endometrial protection, but it has not yet been approved by Health Canada for this indication.²⁶ The 2021 guideline includes suggested doses for endometrial protection with standard doses of estrogen but notes that higher progestogen doses may be indicated when the estrogen dose is higher.

In some situations, patients cannot or do not wish to take estrogen. The 2014 guideline had a subsection on progestogen-only therapy, androgen therapy, and dehydroepiandrosterone, but it is not included in the 2021 guideline.

The 2021 guideline introduces some new options in Canada for menopausal therapy: the tissue selective estrogen complex and tibolone. Neither of these options requires endometrial protection with a progestogen. The tissue selective estrogen complex is a daily tablet that contains both conjugated estrogen and bazedoxifene, a selective estrogen receptor modulator. The estrogen component works to control vasomotor symptoms, while the estrogen receptor modulator antagonizes estrogen receptors in the endometrium to prevent hyperplasia. The number of moderate to severe hot flashes declined by 74% at 12 weeks in women who received a 0.45 mg conjugated estrogen and 20 mg bazedoxifene dose, with no increased endometrial risk, versus 51% for those who received a placebo.^{27,28} The risks and adverse events with the tissue selective estrogen complex are similar to those for estrogen, and while

long-term studies are needed, there does not appear to be an increased risk of breast cancer with up to 2 years of use.²⁷

Tibolone is new to the Canadian market, but as the guideline points out, it has been available for decades in other countries. Tibolone is a synthetic agent similar to progestin. It is taken as a daily tablet and, once ingested, is converted into three metabolites with weak estrogenic,

The 2021 guideline introduces some new options in Canada for menopausal therapy: the tissue selective estrogen complex and tibolone.

progestogenic, and androgenic properties. A 2016 Cochrane review concluded that tibolone was effective against vasomotor symptoms but was not as effective as estrogen.²⁹

Advice for troubleshooting adverse effects such as bloating and breakthrough bleeding are outlined in the 2021 guideline. For example, micronized progesterone capsules can be administered vaginally if they induce unwanted drowsiness. Micronized progesterone preparations should be used with caution in patients with peanut allergies, because, although the preparation marketed as Prometrium is made with sunflower oil, some generic preparations contain peanut oil.

The term “bioidentical” is also addressed more thoroughly in the 2021 guideline than in the 2014 guideline: “Bioidentical hormone therapy . . . is often used to refer to compounded formulations; however, many commercially available products approved by Health Canada would be considered bioidentical or ‘body identical.’” Bioidentical therapies should not be considered more natural or safer because they have not been scrutinized in the same manner as Health Canada–approved products. Many claims about their safety are misleading and not substantiated by evidence.³⁰

The 2021 guideline lists additional non-hormonal options, most of which are similar to those in the 2014 guideline. They include selective serotonin reuptake inhibitors, serotonin-norepinephrine uptake inhibitors, gabapentinoids, clonidine, and oxybutynin. Bellergal was listed in the 2014 guideline but is not listed in the 2021 guideline.

Lifestyle changes and complementary therapy

At the end of guideline A of the 2021 guideline, lifestyle changes and complementary therapy for vasomotor symptoms are addressed. With the rising popularity of alternatives outside of conventional medicine, it is important for clinicians to be prepared to counsel women who often feel overwhelmed by choice and uninformed about product safety and efficacy.³¹ This topic was briefly reviewed in the 2014 guideline but was in a section that was separate from the prescription agents.

Nutrition recommendations were taken from the 2019 update to Canada’s food guide. A table of lifestyle modifications summarizes the evidence for a range of options for treating vasomotor symptoms. Weight loss, cognitive-behavioral therapy, and clinical hypnosis are considered to be efficacious.³²⁻³⁴ Mindfulness-based stress reduction and paced respiration have also shown some evidence of benefit.^{35,36} There is insufficient evidence of the efficacy of cooling techniques, avoiding triggers, and exercising,³⁷⁻³⁹ and acupuncture and yoga do not appear to be helpful.^{40,41}

The 2021 guideline presents significantly more information than the 2014 guideline about the evidence, or lack thereof, supporting the use of natural health products. The 2014 guideline stated that “Canadian legislation in January 2004 removed Natural Health Products from the food category and placed them in a special drug category to allow regulation. . . . To date, little appears to have been accomplished in the regulation of Natural Health Products in Canada.”⁴² The 2014 guideline also mentioned that pharmaceutical product trials require participants to have at least seven hot flashes per day, and many studies of herbal products have been open-label trials and have been conducted in women with as few as one or two hot flashes per day.¹

The 2021 guideline outlines the mechanism of action, evidence for efficacy, and recommendations for 13 natural health products. Only two of them may be beneficial for treating vasomotor symptoms: fermented soybean extract and soy (S-equol).^{43,44} There is insufficient efficacy data to recommend the use of red clover, flaxseed, black cohosh, wild yam, crinum, dong quai root, evening primrose oil, ginseng, pollen extract, hops, and maca.⁴⁵⁻⁵³

When referring to the efficacy of these natural health products, the 2014 guideline drew attention to placebo effects. In particular, a 2004 Cochrane review showed participants who received placebo as treatment had an improvement in vasomotor symptoms by up to 50%.¹⁹ In terms of counseling patients with vasomotor symptoms, the 2021 guideline introduces the importance of a collaborative process between patients, clinicians, and cultural leads to ensure cultural safety and humility are achieved.

Summary

Overall, the 2014 and 2021 guidelines both emphasize the prevalence of vasomotor symptoms and their effect on quality of life. Estrogen-containing hormone therapy remains the most effective option for treating vasomotor symptoms. The 2021 guideline contains information on new agents (tibolone and the tissue selective estrogen complex) and tabular summaries of natural health products and lifestyle interventions. The **Table**, adapted from the 2021 guideline, lists currently available prescription hormone agents and may be helpful for practitioners. The 2021 guideline contains many more details on the topics discussed in this article and should be referenced for a deeper understanding. ■

Competing interests

Dr Rowe was involved in writing the Society of Obstetricians and Gynaecologists of Canada recommendations and is a past member of the *BCMJ* Editorial Board. He is also a current member of the advisory boards for BioSynt, Lupin Pharma Canada, Pfizer Canada, and Astellas. Dr Dunne was a member of the *BCMJ* Editorial Board when this article was written, and is now the journal's editor, but did not participate in making the publication decision regarding this article.

References

1. Reid R, Abramson BL, Blake J, et al. Managing menopause. *J Obstet Gynaecol Can* 2014;36:830-833.
2. Yuksel N, Evaniuk D, Huang L, et al. Guideline No. 422a: Menopause: Vasomotor symptoms, prescription therapeutic agents, complementary and alternative medicine, nutrition, and lifestyle. *J Obstet Gynaecol Can* 2021;43:1188-1204.e1.
3. Johnston S, Bouchard C, Fortier M, Wolfman W. Guideline No. 422b: Menopause and genitourinary health. *J Obstet Gynaecol Can* 2021;43:1301-1307.e1.
4. Shea AK, Wolfman W, Fortier M, Soares CN. Guideline No. 422c: Menopause: Mood, sleep, and cognition. *J Obstet Gynaecol Can* 2021;43:1316-1323.e1.

**Bioidentical therapies
should not be
considered more
natural or safer
because they have
not been scrutinized
in the same manner
as Health Canada–
approved products.**

5. Wolfman W, Krakowsky Y, Fortier M. Guideline No. 422d: Menopause and sexuality. *J Obstet Gynaecol Can* 2021; 43:1334-1341.e1.
6. Abramson BL, Black DR, Christakis MK, et al. Guideline No. 422e: Menopause and cardiovascular disease. *J Obstet Gynaecol Can* 2021;43:1438-1443.e1.
7. Jacobson M, Mills K, Graves G, et al. Guideline No. 422f: Menopause and breast cancer. *J Obstet Gynaecol Can* 2021;43:1450-1456.e1.
8. Khan AA, Alrob HA, Ali DS, et al. Guideline No. 422g: Menopause and osteoporosis. *J Obstet Gynaecol Can* 2022;44:527-536.e5.
9. Harlow SD, Gass M, Hall JE, et al. Executive summary of the Stages of Reproductive Aging Workshop + 10: Addressing the unfinished agenda of staging reproductive aging. *J Clin Endocrinol Metab* 2012;97:1159-1168.
10. Hansen KR, Knowlton NS, Thyer AC, et al. A new model of reproductive aging: The decline in ovarian non-growing follicle number from birth to menopause. *Hum Reprod* 2008;23:699-708.
11. Monteleone P, Mascagni G, Giannini A, et al. Symptoms of menopause: Global prevalence, physiology and implications. *Nat Rev Endocrinol* 2018;14:199-215.
12. Sturdee DW, Hunter MS, Maki PM, et al. The menopausal hot flush: A review. *Climacteric* 2017;20:296-305.
13. Thurston RC, Sowers MR, Sutton-Tyrrell K, et al. Abdominal adiposity and hot flashes among midlife women. *Menopause* 2008;15:429-434.
14. Freeman EW, Sherif K. Prevalence of hot flashes and night sweats around the world: A systematic review. *Climacteric* 2007;10:197-214.

15. Avis NE, Crawford SL, Greendale G, et al. Duration of menopausal vasomotor symptoms over the menopause transition. *JAMA Intern Med* 2015;175:531-539.
16. Trower M, Anderson RA, Ballantyne E, et al. Effects of NT-814, a dual neurokinin 1 and 3 receptor antagonist, on vasomotor symptoms in postmenopausal women: A placebo-controlled, randomized trial. *Menopause* 2020;27:498-505.
17. Thurston RC. Vasomotor symptoms: Natural history, physiology, and links with cardiovascular health. *Climacteric* 2018;21:96-100.
18. Grant MD, Marbella A, Wang AT, et al. Menopausal symptoms: Comparative effectiveness of therapies. Comparative Effectiveness Review Number 147. Report No. 15-EHC005-EF. Rockville, MD: Agency for Healthcare Research and Quality, 2015.
19. MacLennan AH, Broadbent JL, Lester S, Moore V. Oral oestrogen and combined oestrogen/progestogen therapy versus placebo for hot flushes. *Cochrane Database Syst Rev* 2004;CD002978.
20. Levin ER, Vitek WS, Hammes SR. Estrogens, progestins, and the female reproductive tract. In: Brunton LL, Hilal-Dandan R, Knollmann BC, editors. *Goodman & Gilman's: The pharmacological basis of therapeutics*. 13th ed. New York, NY: McGraw-Hill Education; 2017.
21. Canonico M, Fournier A, Carcaillon L, et al. Postmenopausal hormone therapy and risk of idiopathic venous thromboembolism: Results from the E3N cohort study. *Arterioscler Thromb Vasc Biol* 2010;30:340-345.
22. Oliver-Williams C, Glisic M, Shahzad S, et al. The route of administration, timing, duration and dose of postmenopausal hormone therapy and cardiovascular outcomes in women: A systematic review. *Hum Reprod Update* 2019;25:257-271.
23. Vinogradova Y, Coupland C, Hippisley-Cox J. Use of hormone replacement therapy and risk of venous thromboembolism: Nested case-control studies using the QResearch and CPRD databases. *BMJ* 2019;364:k4810.
24. Fritz MA, Speroff L. *Clinical gynecologic endocrinology and infertility*. Philadelphia, PA: Lippincott Williams & Wilkins; 2011.
25. Shifren JL, Desindes S, McIlwain M, et al. A randomized, open-label, crossover study comparing the effects of oral versus transdermal estrogen therapy on serum androgens, thyroid hormones, and adrenal hormones in naturally menopausal women. *Menopause* 2007;14:985-994.
26. Depypere H, Inki P. The levonorgestrel-releasing intrauterine system for endometrial protection during estrogen replacement therapy: A clinical review. *Climacteric* 2015;18:470-482.
27. Lobo RA, Pinkerton JV, Gass MLS, et al. Evaluation of bazedoxifene/conjugated estrogens for the treatment of menopausal symptoms and effects on metabolic parameters and overall safety profile. *Fertil Steril* 2009;92:1025-1038.
28. Pinkerton JV, Utian WH, Constantine GD, et al. Relief of vasomotor symptoms with the tissue-selective estrogen complex containing bazedoxifene/conjugated estrogens: A randomized, controlled trial. *Menopause* 2009;16:1116-1124.
29. Formoso G, Perrone E, Maltoni S, et al. Short-term and long-term effects of tibolone in postmenopausal women. *Cochrane Database Syst Rev* 2016;10:CD00856.

30. Yuksel N, Treseng L, Malik B, Ogbogu U. Promotion and marketing of bioidentical hormone therapy on the internet: A content analysis of websites. *Menopause* 2017;24:1129-1135.
31. Ma J, Drieling R, Stafford RS. US women desire greater professional guidance on hormone and alternative therapies for menopause symptom management. *Menopause* 2006;13:506-516.
32. Thurston RC, Ewing LJ, Low CA, et al. Behavioral weight loss for the management of menopausal hot flashes: A pilot study. *Menopause* 2015;22:59-65.
33. van Driel CM, Stuursma A, Schroevens MJ, et al. Mindfulness, cognitive behavioural and behaviour-based therapy for natural and treatment-induced menopausal symptoms: A systematic review and meta-analysis. *BJOG* 2019;126:330-339.
34. Elkins GR, Fisher WI, Johnson AK, et al. Clinical hypnosis in the treatment of postmenopausal hot flashes: A randomized controlled trial. *Menopause* 2013;20:291-298.
35. Carmody JF, Crawford S, Salmoirago-Blotcher E, et al. Mindfulness training for coping with hot flashes: Results of a randomized trial. *Menopause* 2011;18:611-620.
36. Sood R, Sood A, Wolf SL, et al. Paced breathing compared with usual breathing for hot flashes. *Menopause* 2013;20:179-184.
37. The North American Menopause Society. Nonhormonal management of menopause-associated vasomotor symptoms: 2015 position statement of The North American Menopause Society. *Menopause* 2015;22:1155-1174.
38. Bansal R, Aggarwal N. Menopausal hot flashes: A concise review. *J Midlife Health* 2019;10:6-13.
39. Daley A, Stokes-Lampard H, Thomas A, MacArthur C. Exercise for vasomotor menopausal symptoms. *Cochrane Database Syst Rev* 2014;CD006108.
40. Dodin S, Blanchet C, Marc I, et al. Acupuncture for menopausal hot flushes. *Cochrane Database Syst Rev* 2013;2013:CD007410.
41. Newton KM, Reed SD, Guthrie KA, et al. Efficacy of yoga for vasomotor symptoms: A randomized controlled trial. *Menopause* 2014;21:339-346.
42. Moss K, Boon H, Ballantyne P, Kachan N. New Canadian natural health product regulations: A qualitative study of how CAM practitioners perceive they will be impacted. *BMC Complement Altern Med* 2006;6:18.
43. Yoles I, Yogev Y, Frenkel Y, et al. Efficacy and safety of standard versus low-dose Femarelle (DT56a) for the treatment of menopausal symptoms. *Clin Exp Obstet Gynecol* 2004;31:123-126.
44. Chen M-N, Lin C-C, Liu C-F. Efficacy of phytoestrogens for menopausal symptoms: A meta-analysis and systematic review. *Climacteric* 2015;18:260-269.
45. Mueller M, Jungbauer A. Red clover extract: A putative source for simultaneous treatment of menopausal disorders and the metabolic syndrome. *Menopause* 2008;15:1120-1131.
46. Dew TP, Williamson G. Controlled flax interventions for the improvement of menopausal symptoms and postmenopausal bone health: A systematic review. *Menopause* 2013;20:1207-1215.
47. Leach MJ, Moore V. Black cohosh (*Cimicifuga* spp.) for menopausal symptoms. *Cochrane Database Syst Rev* 2012;2012:CD007244.
48. Kronenberg F, Fugh-Berman A. Complementary and alternative medicine for menopausal symptoms: A review of randomized, controlled trials. *Ann Intern Med* 2002;137:805-813.
49. Jenny M, Wondrak A, Zvetkova E, et al. *Crinum latifolium* leave extracts suppress immune activation cascades in peripheral blood mononuclear cells and proliferation of prostate tumor cells. *Sci Pharm* 2011;79:323-335.
50. Kim MS, Lim H-J, Yang HJ, et al. Ginseng for managing menopause symptoms: A systematic review of randomized clinical trials. *J Ginseng Res* 2013;37:30-36.
51. Hellström A-C, Muntzing J. The pollen extract Femal—a nonestrogenic alternative to hormone therapy in women with menopausal symptoms. *Menopause* 2012;19:825-829.
52. Erkkola R, Vervarcke S, Vansteelandt S, et al. A randomized, double-blind, placebo-controlled, cross-over pilot study on the use of a standardized hop extract to alleviate menopausal discomforts. *Phytomedicine* 2010;17:389-396.
53. Lee MS, Shin B-C, Yang EJ, et al. Maca (*Lepidium meyenii*) for treatment of menopausal symptoms: A systematic review. *Maturitas* 2011;70:227-233.